
 
 

STATE OF CALIFORNIA 
REGIONAL WATER QUALITY CONTROL 
BOARD CENTRAL COAST REGION 
 
 

STAFF REPORT FOR REGULAR MEETING OF MARCH 7-9, 2017 
Prepared on January 30, 2016 

 
ITEM NUMBER: 16 
 
SUBJECT: Waste Discharge Requirements and Water Reclamation 

Requirements for the Pure Water Monterey Advanced Water 
Purification Project, Monterey Regional Water Pollution Control 
Agency, Monterey County 
 

STAFF CONTACT: Jon Rokke, 805/549-3892 or Jon.rokke@waterboards.ca.gov  
 
KEY INFORMATION 
 

Facility Name: Pure Water Monterey Advanced Water Purification Project 
Facility Owner: Monterey Regional Water Pollution Control Agency 
Location: Two miles north of the city of Marina, Monterey 
[...]
for comparison to the baseline. If water is to be pumped around work sites, intakes 
shall be completely screen with wire mesh not larger than five millimeters to prevent 
animals from entering the pump system. 

 If any tidewater goby or steelhead are harmed during implementation of the project, 
the project biologist shall document the circumstances that led to harm and shall 
determine if project activities should cease or be altered in an effort to avoid further 
harm to the species. 

 Water turbidity shall be monitored by a qualified biologist or water quality specialist 
during all instream work. Water turbidity shall be tested daily at both an upstream 
location for baseline measurement and downstream to determine if project activities 
are altering water turbidity. 

 Turbidity measures shall be taken within 50 feet of construction activities to rule out 
other outside influences. Additional turbidity testing shall occur if visual monitoring 
indicates an increased in turbidity downstream of the work area. If turbidity levels 
immediately downstream of the project rise to more than 20 NTUs (Nephelometric 
Turbidity Units) above the upstream (baseline) turbidity levels, all construction shall 
be halted and all erosion and sediment control devices shall be thoroughly inspected 
for proper function, or shall be replaced with new devices to prevent additional 
sediment discharge into streams. The above mitigation is subject to review and 
approval for CESA and FESA requirements by approving agencies as identified 
above and may be modified to further reduce, avoid or minimize impacts to species. 

 
BF-2: Interference with Fish Migration. Operation of the Proposed Project would result in 
changes in stream flows that may interfere with fish migration in the Salinas River and 
Reclamation Ditch.  
 

Mitigation Measure BF-2a: Maintain Migration Flows. (Applies to the Reclamation Ditch 
Diversion) Implement BF-1a, BF-1b, and BF-1c. Operate diversions to maintain steelhead 
migration flows in the Reclamation Ditch based on two criteria – one for upstream adult 
passage in Jan-Feb-Mar and one for downstream juvenile passage in Apr- May. For juvenile 
passage, the downstream passage shall have a flow trigger in both Gabilan Creek and at 



Item No. 16 -14- March 7-9, 2017 
 

the Reclamation Ditch, so that if there is flow in Gabilan Creek that would allow outmigration, 
then the bypass flow requirements, as measured at the San Jon Gage of the Reclamation 
Ditch, shall be applied (see Hagar Environmental Science, Estimation of Minimum Flows for 
Migration of Steelhead in the Reclamation Ditch, February 27, 2015, in Appendix G-2, of this 
Draft EIR and Schaaf & Wheeler, Fish Passage Analysis: Reclamation Ditch at San Jon Rd. 
and Galiban Creek at Laurel Rd . July 15, 2015 in Appendix CC of this Final EIR). If there is 
no flow in Gabilan Creek, then only the low flow (minimum bypass flow requirement as 
proposed in the project description) shall be applied, and these flows for the dry season at 
Reclamation Ditch as measured at the San Jon USGS gage shall be met. Note: If there is 
no flow gage in Gabilan Creek, then downstream passage flow trigger shall be managed 
based on San Jon Road gage and flows. Alternately, as the San Jon weir located at the 
USGS gage is considered a barrier to steelhead migration and the bypass flow requirements 
have been developed to allow adult and smolt steelhead migration to have adequate flow to 
travel past this obstacle, if the weir were to be modified to allow steelhead passage, the 
mitigation above would not have to be met. Therefore, alternate Mitigation Measure BF-2a 
has been developed, as follows: 
 
Mitigation Measure Alternate BF-2a: Modify San Jon Weir. (Applies to the Reclamation 
Ditch Diversion) Construct modifications to the existing San Jon weir to provide for 
steelhead passage. Modifications could include downstream pool, modifications to the 
structural configuration of the weir to allow passage or other construction, and 
improvements to remove the impediment to steelhead passage defined above. The above 
mitigation is subject to compliance with CESA and FESA and appropriate approving 
agencies may modify the above mitigation to further reduce, avoid, or minimize impacts to 
species. 

 
HS-4: Operational Surface Water Quality Impacts due to Source Water Diversions. 
Proposed Project diversions would result in water quality benefits due to diversion and 
treatment of polluted waters; however, rapid water fluctuation from diversions at the 
Reclamation Ditch could induce erosion and sedimentation in downstream waters. 
 

Mitigation Measure HS-4: Management of Surface Water Diversion Operations (Applies to 
Reclamation Ditch Diversion, only) Rapid, imposed water-level fluctuations shall be avoided 
when operating the Reclamation Ditch Diversion pumps to minimize erosion and failure of 
exposed (or unvegetated), susceptible banks. This can be accomplished by operating the 
pumps at an appropriate flow rate, in conjunction with commencing operation of the pumps 
only when suitable water levels or flow rates are measured in the water body. Proper control 
shall be implemented to ensure that mobilized sediment would not impair downstream 
habitat values and to prevent adverse impacts due to water/soil interface adjacent to the 
Reclamation Ditch and Tembladero Slough. During planned routine maintenance at the 
Reclamation Ditch Diversion, maintenance personnel shall inspect the diversion structures 
within the channel for evidence of any adverse fluvial geomorphological processes (for 
example, undercutting, erosion, scour, or changes in channel cross-section). If evidence of 
any substantial adverse changes are noted, the diversion structure shall be redesigned and 
the project proponents shall modify it in accordance with the new design. 

 

COMPLIANCE HISTORY  
This is a proposed, new facility and therefore has no compliance history. However, the RTP 
generally has a very good compliance record. Staff identified six violations of its total coliform 
limit since 2009. 



Item No. 16 -15- March 7-9, 2017 
 

COMMENTS  
 
On December 15, 2016, staff distributed the draft waste discharge requirements to the 
Discharger and an interested parties list consisting of over 1,200 email addresses and over 30 
physical addresses. Staff requested that all interested parties submit written comments no 
later than 5:00 PM on January 20, 2017. 
 
Two comment letters were received within the comment period. Staff has excerpted the 
comments below and provided a response to each one. Suggested changes to the draft order 
that staff agrees with are reflected in redline in the draft order.  
 
Letter #1 from Monterey Regional Water Pollution Control Agency (dated January 19, 2017) 

 
Comment #1: MRWPCA has selected "Advanced Water Purification Facility" as the final name 
for the PWM advanced water treatment facility. This name is being used in the construction bid 
documents, public outreach materials, and facility signage. For consistency with the Draft Order 
and future regulatory correspondence, please change all facility references from the "Advanced 
Water Treatment Facility (AWTF)" to the "Advanced Water Purification Facility (AWPF)." 
Response #1: The Central Coast Regional Water Quality Control Board (Water Board) and the 
Division of Drinking Water (DDW) have no objections to the proposed name change. The 
project name will be changed throughout the draft Order, in the Monitoring and Reporting 
Program, and in this staff report. 
 
Comment #2: The Draft Order identifies recycled water produced at the AWPF as "product 
water," "recycled water," and "advanced treated recycled water." For clarity, MRWPCA requests 
consistent identification as "purified recycled water." 
Response #2: “Purified recycled water” is not defined in Title 22 water recycling criteria. 
Recharge Water and Recycled Municipal Wastewater are defined, however. The requested 
change, to use the term “purified recycled water,” is denied. 
 
Comment #3: The list of AWPF major components should include the supply water and product 
water pump stations. These pump stations will be used to collect samples of AWPF influent and 
purified recycled water. The following changes are requested for completeness.  

111.21. Primary Project Components (Page 3)  

2. The Advanced Water Treatment Facility (AWTF) has the following major 
components: 
• Supply water pump station 
• Ozonation (membrane filtration pretreatment) 
• Membrane filtration feed water pump station 
• Low Pressure Membrane Filtration (MF) 
• Reverse osmosis (RO) feed water pump station 
• RO system 
• Ultraviolet light (UV) with hydrogen peroxide advanced oxidation process 

(AOP) 
• Post treatment stabilization 
• Product water pump station 
 

Response #3: Water Board and DDW staff have no objections to including the “Supply water 
pump station” and the “Product water pump station” to the list of major components. The Draft 
Order will be revised accordingly. 



Item No. 16 -16- March 7-9, 2017 
 

 
Comment #4: The APWF will produce seven waste streams and the waste solids will be sent to 
the RTP headworks and/or the RTP thickening process for treatment. The following changes 
are requested to accurately describe the waste stream production and processing. 

111.22. AWTF Design Flows and Waste Streams (Page 4) 

The proposed AWTF will have a design capacity to produce 4.0 MGD of 
purified advanced treated recycled water. The facility will also produce six 
seven waste streams: ozone injection strainer waste, MF backwash waste. 
neutralized MF enhanced flux maintenance waste, neutralized MF clean-in 
place waste, neutralized RO clean-in-place waste, analytical instrument waste, 
and RO concentrate. The RO concentrate will be piped to MRWPCA's existing 
ocean outfall along with secondary wastewater effluent. And and trucked brine. 
The other AWTF waste streams will be diverted back to the RTP or the 
headworks or the trickling filters or the RTP sludge thickening process for 
treatment. 

Response #4: Water Board and DDW staff have no objections regarding this proposed change, 
except for the terminology change (see response to comment #2 above). This description is 
contrary to what is in Title 22 Appendix, page 65 under "AWTF Design Flows and System 
Waste Streams," which states there are only two waste streams, and MF backwash will go to 
either the headworks or to the trickling filters. MRWPCA will need to update the Title 22 
Appendix with the changes per General Requirement #9 of the Order.. 
 
Comment #5: The list of constituents presented in Table 1 (page 8) is incomplete and includes 
numerous mistakes with regards to units, identified goals/objectives, and sources. MRWPCA 
suggests removal of Table 1 and expanding the narrative description (as needed) to describe 
the Basin Plan water quality goals and objectives in VIII.A.40. andVIII.A.41. 
Response #5: The Seaside Groundwater Basin is not specifically addressed in Table 3-8. 
"Median Ground Water Objectives" in the Basin Plan and therefore many of the water quality 
goals displayed in Table 1 were taken from the State Boards water quality goals database. 
 
http://www.waterboards.ca.gov/water_issues/programs/water_quality_goals/ 
 
The list of constituents will be revised to only include only those with an effluent limit or those 
that are constituents of concern in the Seaside Basin. The units in Table 1 are correct.  
 
Table 1 will also be revised to correct the typo for lead (should read 0.2 not 0.02) and to make 
the origin of the sodium water quality goal clear. 
 
Comment #6: The Basin Plan includes general objectives, Municipal and Domestic Supply 
(MUN) objectives, and Agricultural Supply (AGR) objectives that apply to Seaside Basin 
groundwater. To correctly identify applicable receiving water requirements in the Draft Order, 
the following changes are suggested. 

VIII.A. Regional Board Water Quality Control Plan (Basin Plan) (Page 10) 
46. The Basin Plan contains the following specific water quality objectives for 

Seaside Basin groundwater: 
This Order protects Seaside Basin groundwater water quality objectives and is 
therefore consistent with the Basin Plan. 
V. Provisions (Page 16) 
1. Injection of the purified advanced treated recycled water shall not cause or 

contribute to an exceedance of water quality objectives in Seaside Basin 



Item No. 16 -17- March 7-9, 2017 
 

groundwater. 
Response #6: The Basin Plan calls out water quality objectives for specific beneficial uses in 
groundwaters, not necessarily specific to the Seaside Basin. Therefore the first requested 
insertion of “Seaside Basin” will not be made. Water Board and DDW staff have no objections to 
the other proposed changes, except for the terminology change proposed for page 16 (see 
response to comment #2 above). 
 
Comment #7: The recycled water monitoring requirements in the MRP (Table M-3, Footnote 6) 
allows weekly analysis of total nitrogen if no problem is detected after 12 months of data 
collection. The following change is recommended to provide consistency between Table 4 and 
Table M-3. 

Ill. Recycled Water Discharge Limits (Page 15) 

 
 

Response #7: The last sentence in the MRP states: “The list of parameters and monitoring 
frequencies may be adjusted by the Executive Officer if the MRWPCA makes a request and the 
Executive Officer determines that the modification is adequately supported by statistical trends 
of monitoring data submitted." No further changes to the MRP to reflect this statement are 
necessary at this time. 
 
Comment #8: The following changes are needed to correctly reference the CCR Title 22 
requirements for groundwater replenishment utilizing subsurface application. 
 

VI. State Water Resources Control Board Division of Drinking Water 
(DDW) Requirements (Pages 18 to 19) 

 

3. The Project AWTF shall be operated to meet the requirements in section 
60320.122.60320.222 Operation Optimization and Plan. 

4. As required by Title 22 section 60320.122. 60320.222 (Operation 
Optimization Plan), prior to operation, MRWPCA shall submit an Operation 
Optimization Plan for review and approval to DDW and the Central Coast 
Water Board. 

11. MRWPCA shall verify that the recycled municipal wastewater used for the 
Project meets the requirements in Title 22 section 60320.106 60320.206. 
Wastewater Source Control. 

12. Pursuant to Title 22 section 60320.108 60320.208 (a) Pathogenic 
Microorganism Control (a), MRWPCA shall operate the Project such that 
the recycled municipal wastewater used as recharge water receives... 

13. If a pathogen reduction in Title 22 section 60320.108 60320.208 (a) is not 
met based on the on-going monitoring required pursuant to subsection (c}, 
within 24 hours of being aware, MRWPCA. .. 



Item No. 16 -18- March 7-9, 2017 
 

 
Response #8: Water Board and DDW staff have no objections to the proposed citation 
revisions. Appropriate changes will be made to the draft Order. 
 
Comment #9: MRWPCA is planning to measure total organic carbon (TOC) removal through 
reverse osmosis (RO) during commissioning and operation of the AWPF in order to determine if 
it can be used as a surrogate for pathogen removal instead of electrical conductivity. MRWPCA 
is planning to submit a report to DDW and the Central Coast Water Board after sufficient 
comparative data have been collected. If the results suggest that TOC can be used instead of 
conductivity, then MRWPCA is planning to ask for a revision to the permit to allow for TOC 
monitoring of the RO feed and RO combined permeate instead of conductivity. Accordingly, the 
following change is requested for the Draft Order. 

Vl.15. State Water Resources Control Board Division of Drinking Water 
(DDW) Requirements (Page 19) 
b. The Reverse Osmosis (RO) system shall be credited pathogen reduction at 